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The following listed pattern has been tested in accordance with California Technical Bulletin 
117-2013,Section 1, Cover Fabric Test and complies with the requirements of this standard.

Under TB 117-20 I 3 the fabric must meet all three of the f<)llowing requirements to be considered 
a ··Pass'�- 1. The vertical char cannot exceed 45 mm or< l ��,'', 2. The test specimens cannot 
smolder more than 45 minutes and 3. The test specimen ca�11ot transition into an open flame. 

Pattern Actual Results: Vertical Char length: 

BOND Pass 15mm 13mm 15mm 

Date: 4-26-19 

Perry Lowe 

Quality Assurance Manager 


